

Infugen Pharma Product List

IV Infusion - LVP

Sr No Product Name

- 1 Ciprofloxacin 0.2%w/v BP/USP Intravenous Infusion
- 2 Fluconazole 0.2%w/v USP Intravenous Infusion
- 3 Levofloxacin 0.5% w/v Intravenous Infusion
- 4 Mannitol 20% w/v BP/USP Intravenous Infusion
- 5 Metronidazole 0.5% w/v BP/USP Intravenous Infusion
- 6 Moxifloxacin Intravenous Infusion
- 7 Ofloxacin 0.2% w/v Intravenous Infusion
- 8 Paracetamol 1.0% w/v Intravenous Infusion
- 9 Ofloxacin 0.2% + Ornidazole 0.5% w/v Intravenous Infusion
- 10 Ornidazole 0.5% w/v Intravenous Infusion
- 11 Tinidazole 0.2% w/v Intravenous Infusion
- 12 Glucose Intravenous 1.6% w/v BP Intravenous Infusion
- 13 Glucose Intravenous 2.5% w/v BP Intravenous Infusion
- 14 Glucose Intravenous 5% w/v BP Intravenous Infusion
- 15 Glucose Intravenous 10% w/v BP Intravenous Infusion
- 16 Glucose Intravenous 25% w/v BP Intravenous Infusion
- 17 Ringers Lactate (Compound Sodium lactate Intravenous Infusion BP)
- 18 DNS- Sodium Chloride 0.9% & Glucose Intravenous 5% Intravenous Infusion BP
- 19 DNS- Sodium Chloride 0.18% & Glucose Intravenous 4% Intravenous Infusion B1
- 20 Sodium Chloride 0.9% BP/USP Intravenous Infusion
- 21 Linezolid 600mg/300ml Intravenous Injection
- 22 Multielectrolyte with 20% w/v Dextrose Injection
- 23 0.9%Sodium.Chloride.& 5% Glucose Intravenous Ind BP
- 24 0.9%Sodium.Chloride Intravenous Irtfusion BP
- 25 Compound Sodium .Lact..(RingerLactate) Intr.lulu. BP
- 26 Sodium.Chloride 0.45% Intravenous Irifusion BP
- 27 Sodium.Chl. 0.11% & Glu.5% Intravenous Infusion BP
- 28 Sodium.Chl. 0.2% & Glu.5% Intravenous Infusion BP
- 29 Sodium.Chl. 0.33% & G1u.5% Intravenous Infusion BP
- 30 Sodium.Chl. 0.45% & G1u.5% Intravenous Infusion BP
- 31 Sodium Lacatate Intravenous Irifusion 1.85% BP
- 32 Mannitol Intravenous Inufison 20% & 10%
- 33 Mannitol 10%+ Glycine10 % Infusion BP PP & Glass
- 34 Moxifloxacin Infusion 400mg/100ml & 250ml BP PP & glass
- 35 Sodium Bi Carbonate 8.4% &‘5% Glass
- 36 Parental Amino Acid Infusion 5%, 7%, 8% & 10% Glass

- 37 Iohexol 300/350 in 50 and 100ml Glass
- 38 Bupivacaine Hydrochloride Inj 20ml
- 39 Dexamethasone Sodium Phosphate 2,10 & 30ml
- 40 Cisatracurium Besylate 2mg per 5/10 & 20ml
- 41 Nimodipine 50ml

IV Infusion - SVP

Sr No	Product Name
1	Alpha Beta Artemether 75mg/ml Injection
2	Amikacin Sulphate Injection USP 100mg/2ml
3	Amikacin Sulphate Injection USP 250mg/2ml
4	Amikacin Sulphate Injection USP 500mg/2ml
5	Artemether Injection 40mg/ml
6	Artemether Injection 80mg/ml
7	Betamethasone Sodium Phosphate Injection 4mg/ml
8	Chloroquine Phosphate Injection 40mg/ml
9	Citicoline Injection 250mg/ml
10	Dexamethasone Sodium Phosphate Injection USP 4mg/ml
11	Diclofinac Sodium Injection 25mg/ml
12	Diclofmine HCl Injection 10mg/ml
13	Etophylline 84.7mg/ml & Theophylline 25.3mg/ml Injection
14	Gentamicine Sulfate Injection 40mg/ml
15	Heparin Sodium 1000IU/ml, 5000 IU/ml
16	Iron sucrose Injection USP 20mg/ml
17	Lidocaine HCl 2% Injection 10mg/ml
18	Methylcobalamin Injection
19	Ondansetron Injection 2mg/ml
20	Ondansetron Injection 2mg/ml
21	Paracetamol Injection 150mg/ml
22	Pheniramine Maleate Injection 22.75mg/ml; 2ml glass ampoule
23	Tobramycin Injection 40mg/ml; 2ml glass Vial
24	Vitamin B-complex Injection; 5ml, 10ml Glass Vial
25	Glucose Intravenous Infusion 5% & 10% BP
26	Ciprofloxacin Infusion 200mg 100ml USP PP & Glass
27	Metronidazole Infusion 500mg/100ml BP PP & Glass
28	Ofloxacin Infusion 200mg/100ml BP PP & Glass
29	Levofloxacin Infusion 500mg/100ml BP PP & Glass
30	Paracetamol Infusion 1g/100ml BP PP & Glass
31	Ibuprofen Solution for Injection 400mg/100ml PP & Glass
32	Fluconazole Infusion 200mg/100ml USP PP & Glass
33	Linezolid Infusion 200mg/100ml BP
34	Paracetamol 500mg/50ml Infusion BP GLASS
35	Enoxaparin Sodium in PFS 20/40/60/80mg

- 1 Alpha Beta Artemether 75mg/ml Injection
- 2 Amikacin Sulphate Injection USP 100mg/2ml
- 3 Amikacin Sulphate Injection USP 250mg/2ml
- 4 Amikacin Sulphate Injection USP 500mg/2ml
- 5 Artemether Injection 40mg/ml
- 6 Artemether Injection 80mg/ml
- 7 Betamethasone Sodium Phosphate Injection 4mg/ml
- 8 Chloroquine Phosphate Injection 40mg/ml
- 9 Citicoline Injection 250mg/ml
- 10 Dexamethasone Sodium Phosphate Injection USP 4mg/ml
- 11 Diclofinac Sodium Injection 25mg/ml
- 12 Diclofmine HCl Injection 10mg/ml
- 13 Etophylline 84.7mg/ml & Theophylline 25.3mg/ml Injection
- 14 Gentamicine Sulfate Injection 40mg/ml
- 15 Heparin Sodium 1000IU/ml, 5000 IU/ml
- 16 Iron sucrose Injection USP 20mg/ml
- 17 Lidocaine HCl 2% Injection 10mg/ml
- 18 Methylcobalamin Injection
- 19 Ondansetron Injection 2mg/ml
- 20 Ondansetron Injection 2mg/ml
- 21 Paracetamol Injection 150mg/ml
- 22 Pheniramine Maleate Injection 22.75mg/ml; 2ml glass ampoule
- 23 Tobramycin Injection 40mg/ml; 2ml glass Vial
- 24 Vitamin B-complex Injection; 5ml, 10ml Glass Vial
- 25 Glucose Intravenous Infusion 5% & 10% BP
- 26 Ciprofloxacin Infusion 200mg 100ml USP PP & Glass
- 27 Metronidazole Infusion 500mg/100ml BP PP & Glass
- 28 Ofloxacin Infusion 200mg/100ml BP PP & Glass
- 29 Levofloxacin Infusion 500mg/100ml BP PP & Glass
- 30 Paracetamol Infusion 1g/100ml BP PP & Glass
- 31 Ibuprofen Solution for Injection 400mg/100ml PP & Glass
- 32 Fluconazole Infusion 200mg/100ml USP PP & Glass
- 33 Linezolid Infusion 200mg/100ml BP
- 34 Paracetamol 500mg/50ml Infusion BP GLASS
- 35 Enoxaparin Sodium in PFS 20/40/60/80mg

- 36 Tirofiban Hydrochloride Injection Glass
- 37 L-Arginine Hydrochloride USP4.2g LevocarnitineUSP2.0g Glass
- 38 L-Arginine Hydrochloride USP 4.2gm Glass
- 39 Sorbitol USP 6 gm with Sodium lactate USP 1.9 gm Glass
- 40 Pentoxifline Solution for Infusion Glass
- 41 Enoxaparin Sodium 20mg/40mg/ 60mg & 80mg
- 42 Nadroparin Calcium Injection 2850 IU/0.3 ml USP
- 43 Nadroparin Calcium Injection 5700 IU/0.6 ml USP
- 44 Ferric Carboxymaltose Inj (FCM) 50mg/ml
- 45 Trace elements Inj USP 3ml
Heparin injection 25000 iu & 5000 iu Amikacin injection 100/250/500mg per
2ml Parental Amino Acid Infusion 20ml (with Sorbitol)
- 47 Iron Isomaltoside 1000 Solution for Injection 5ml Terlipressin Injection 1mg/10mL
- 48 Midazolam 1mg/ml 10ml
- 49 Levetiracetam 500mg/5ml
- 50 Gentamicin Sulphate 2, 10 & 30ml
- 51 Ullinastatin 100000 in 5ml
- 52 Mephentermine Sulphate 30mg/ ml 10ml
- 53 Atracurium Besylate 100mg/ 10ml
- 54 Rocuronium Bromide 100mg/10ml
- 55 Lignocaine 2% 30ml & Lignocaine & Adrenaline 30ml
- 56 Lincomycin Hydrochloride Inj 300mg/ml 2, 10 & 20ml
- 57 Succinylcholine Chlorine 10ml
- 58 Vecuronium Bromide Inj 10mg/ 10ml
- 59 Tobramycin 2ml
- 60 Paracetamol 30ml
- 61 Octeotide Acetate Injection 100mcg/1ml (vial/PFS)
- 62 Milrinone Injection 10mg/10ml